
-------•slnce,8.98 

DNSSW. 
CONSOLIDATED SEWING MACHINE CORP. 

L INDUSTRIAL SEWING & CUTTING EQUIPMENT 

Model 

206RB-5 

Parts List 
Fr

om
 th

e 
lib

ra
ry

 o
f: 

D
ia

m
on

d 
N

ee
dl

e 
C

or
p



·� 

Intentionally left blank 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



INDEX 
13 � 

pages [ilij' *'Ii 
.. 

it :fJi .. *' ii ::;-. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 , 2 
FACE PLATE, NEEDLE PLATE, THREAD TENSION 

-1::.'111 . � " lWi*• • • .. e •••••• I I I I  1 I 1 I ' 1 1 ' '  I I .  1 • I '  I I S  1 I I ' a I I 1 I I .  I a .  I I I ' 1 I ' I I 1 I I I 1 '  I 3,4 
ARM SHAFT, THREAD TAKE-UP LEVER 

iftf, itif±i:t, -1::. )! LJ �� . .  •· .... " .... " ... • •• .. • • ·· ·· .................. · 5,6 
NEEDLE BAR, NEEDLE BAR ROCK FRAME 

tEfl�tf, *1fl3�···············i·················································· 7,8 
PRESSER BAR, LIFTING PRESSER FOOT 

i!LJ��················ ··································· ······················ 9,10 
FEED MECHANISM 

mLJIJIJiff�f*········ ·· ···· ····· ············ · ····· ···· ·· · · ······ ···· ············ 11,12 
FEED REGULATOR 

'!I:. '111 • T' -.m IJi!] l� . I I ' I ' I I e e I I I ' ' I a I • I I I I I I I I I I ' I e e I I I I I e I I • I I e ' I I e I I e I a I I I ' I I e I I I II 1 3 f 1 4 
ARM SHAFT, LOWER SHAFT 

�j&Jfl!lii·······················1111••••••••••••••••••••••••••••••••••••••••••••••••• 15,16 
LUBRICATION 

i"1'" JI rci llm i* . I e I a I I e I ' I I I I I I ••••••••••••••••••••••••••••••• I ••••• a a ••••• a a a •••• a a a 1 7 ' 1 8 
ACCESSORIES 

�lj � rc . ... . . .. . ... . . . a a a a •••• a ••••• a •••• a a •• S a  •••• a a a •••••• I. a .  S ••• a a a a ••• a a .  a a a a a 1 9 ,20 
PARTS AVAILABLE AT EXTRA CHARGE 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



THREAD TENSION, FACE PLATE, NEEDLE PLATE 
*MIJ-1-, $t� 

2 " 

c- -

1 
3 

/ 
6 

'�'� �\ � \ l l 
12 

13 
45, i 
44--$ 

I 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



FACE PLATE, NEEDLE PLATE, THREAD TENSION 
iii ti. tHJi. * UJ T-

NO. i�1IMi� STH-8BLD �- �::g PARTS NAME 
PARTS NO. -3 -2 QTY 

1 19451 * 1 iii*1.i FACE PLATE 

2 8093 * * 1 iii *&.It &?ti. t. SCREW 9/64X40 

3 10700 * * 1 iii *1i {ii 11 �ab t:::,,, POSITION PIN 

4 3052 * 1 ��illl !i:l.l:.ab;!d.t. SCREW 9/64X40 L=4.5 

5 10551 * * 1 ��;m!fl: OIL GUARD 
6 19452 * 1 ��j)1 \- TAKE-UP LEVER COVER 
7 8040 * 2 ��j)J \-.Itab;!d.t. SCREW 9/64X40 L=8.0 

8 15054 * 1 iii tl'tliH...t:. ) THREAD GUIDE (UPPER) 

9 10683 * * 1 iii il'tttJ-(cp) THREAD GUIDE (MIDDLE) 

10 19510 * * 4 ii!*ID.Itat.>t.i.t. SCREW 9/64X40 L=6.5 

11 10759-A * * 1 iii*ttJ-('"F) THREAD GUIDE (LOWER) 

12 10760 * * 1 ii!*ID?.r.JL+ THREAD GUIDE FELT 
13 194210-A * * 1 111 -�H&Ctdl.) TENSION BRACKET COMPLETE 
14 19421 * * 1 N·=H& TENSION BRACKET 
15 19511 * * 1 *ll·=Hf TENSION STUD 
16 10791 * * 1 flil-1?-*1i i=:,,, TENSION BRACKET PIN 

17 19531 * * 2 ;Jil-1?-BD. THREAD DISC 

18 1 9532 * * 1 }1.-!Ul TENSION RELEASE WASHER 
19 19533 * * 1 i1Mf;A:11J>'.1 TENSION SPRING 

20 28206 * * 1 IJ-v·:;l-Al-'!11 �- TENSION THUMB NUT STOPPER 

21 195 13 * * 1 o-v'!ll-7-'!ll- TENSION THUMB NUT 
22 10793 * * 1 *14lliab¥5tt::,... TENSION RELEASE PLUNGER 
23 10678 * * 1 tl't!Pl>abtli TENSION RELEASE LEVER 

24 19422 * * 2 1l'tf4.l-l>at.>tJrn!:;!d.t. SCREW 9/64X40 
25 19512 * * 1 �Jm-=f• THREAD CONTROLLER STUD 
28 10889 * * 1 *51�A:11):,...'.'.f THREAD CONTROLLER SPRING 

27 10694 * * 1 .=:l:IDl. THREAD CONTROLLER DISC 
28 8118319 * * 1 .=:l:IDl.l.l:.ilt);!<l.L. SCREW 3/32X56 L=6.0 
29 19534 * * 1 0-1..t·:;t--t'!lt- TENSION THUMB NUT 
30 10690 * * 1 A:f'J/'.'.t;/:. THREAD CONTROLLER SPRING STOP 
31 8100 * * 1 A :1•J /'.'.t J!:l.l:.&?t.l.L. SCREW 9/64X40 L=6.5 
32 19518 * * 1 * ill-1?-*ll.l:.ab;!d.t. SCREW 11 /64X40 L=t 4.0 
33 15062 * * 1 ;;:*m THREAD RETAINER 
34 18085 * * 1 lll-1?-*1.il.l:.&?t.l.L. SCREW 11/64X40 L=8.5 

35 19501 * 1 1l'tf4.li>&?t:::.- TENSION RELEASE LEVER ROD 
38 18030-S * * 1 ttti NEEDLE PLATE 
37 6031-02 * 2 ttti.Itilbt.l.L. SCREW 11/64X40 L=8.5 

38 18032C * * 1 tf!t,&($1!.) BED SLIDE COMPLETE 

39 6034 * * 1 '4*1.i•r:rt.i. BED SL1DE SPRING 
40 6035 * * 2 '4*1.i:fil;ft.l.l.l:.&?t.l.t. SCREW 3/32X56 L=2.7 
41 18495 * * 1 :il18!l.l:.tli EDGE GUIDE PLATE 
42 37254 * * 2 :il;l.It*lil.I:. ilbt.l. L. SCREW M4X0.7 L=8.0 
43 19455 * 1 ..t.ti ARM OAP 
44 10703 * * 1 ..t.t&.It 'J'!IY"V- WASHER 
45 12384 '1 ..t.ti¥9:t.l.t. SCREW 3/16X32 * * 

46 10709 * * 1 tl't.iI** SPOOL PIN SCREW 7/32X32 
47 30046 * * 1 Y-A�'.It&?t.l.t. EARTH WIRE SCREW M4X0.7 L=4.0 

2 

I I 

I ; 

! I 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



ARM SHAFT, TAKE UP LEVER 
J:. "11 • ;R ff� ii 

3 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



�, 

ARM SHAFT, THREAD TAKE-UP LEVER 
. ±• · �ff!tlHi 

NO. flliiiHi 
•·PARTSNO .. 

1 8009 . 
. 2 10724 . 
3 10527 * * 
4. 18003 * * 
5 15026 * * 
6 10528 · *  * 

T 10728 * * 
8 19504 *. ... 
9. 1 0724 * * 
to 10726 * * 
11 10523 . * * 
12 19418 * • ·  
13 19417 * * 
14 19414 * * 
15 19418 * "' 

. 111 19415 * "' 
ff 10563 * "' 

.18 18008 * * 

,;19 17.6 * * 
20 10725 . * * 

:21 . ,  ... * 
22 19508 ... . * 
23 1800$ * * 
24 10579 ... . * 
25 10725 * * 
26 19508 ... · *  . . 

27 23837 ... * 
28 19503 ... 
29 19521 ... * 
30 10827 * · 
31 19528C * * 
32 ·. 23837 · * * 
33 17041 ... * 
34 10723 • * 
35 17017C • * 
38 17018 * * 
37 17019 ... * 
38 1 7015C ... * 
39 17016 * ·  * 
40 17013 * * 
41 10579 * * 
.42 13081 * * 
43 18470. * * 
44 10576 * * 
45 10579 * * 
48 19505 * * 

Ill• 
atv 

1 
1 
t 
1 
1 

f 
1 
1 
t 
1 . 
1 
1 

l 
1 

1 
1 

1 
1 
1 
2 

1 
1 

1 
1 
2 
1 
1 
2 
1 
2 
1 

1 

1 
1 
2 

1 

1 
1, 
1 
1 

ii ti 

�f!lt::'>.iUb.QC 
�:Jillt::':.-idlZ\ 6 x 6 x 180 
�fit:':.-
�fi 
�fittl� 
fHf?7:.-? 
�fitatidlZ\ 6 x 6 x 25 
J::•;mttnc 
.J:.•illlg 6 x 6 x 180 
tt•?,:..-?t::':/idlZ\ 6 x 6 x 50 
tt•-77:..-?t::':..-
tt•??:..-?t::':; .il:.clf.>.QC( �U 
at•-!7?:J?t::':;.il:.clf.>.QC( :&> 
?7��....::..-=:;:h.t. 
.ll:..05.t:. 
tita�f'>clf.>C 
..t•)f'tJt-(11J) ?·� ..... "'-
..tftlJl'$i�t;! flj) 

· .J:.•..ii�11-<flJ) .1.ttJnt:. · 
..t•.il�#t,(11J} ?.:tJL-t-
rttflla.J:. r'h.t.. 
'*1Wa..tr:11.t...1.tf'>.nt:. 
..t•.it11Jt-( cplllJ) 
..t•.it11Ji.. < £1:11111>.11:.c11.>nt. 
..tflk.i'1!Jt-(.cj:llllJ)?.J:Jt-t-
..tflkh?� 
-t:.•:f.17-.ll::.iW:i:ta.C 
-t:.• 
jl LJ J:. r:t.J.J... 
il"J l:. "'F1.J.L...ll:.clf.>:ta.t. 
il LJ :h.l. (Ii) 
jlLJ:;h.J....il:..W:,;la.t. 
=�J:.-??.:I:Jt.. t-
=:st 'J �??:i:1t-t-�a 
..t•�-v....:nc# 
f.D:a•N.>nc 
.ll:. clf.>.Qt:. 
�"\?-1.11 <-i?.,H ..t > 
�"\?-'hi <.,-.(J:.)ttnt:. 
l:..fi.it1!Jt-C 1'H 
-t:.flll.it1!Jt-< •> .11:.c11.>nr. 
J:.fdi)l�}t,(fi) ;iI.Ji..t-
-;J-•)-
fliaiRc11.>nr. 
.il:.ilf.>nt. 

-:J-1J-�L:la.t:. 

4 

PARTS NAME 

SCREW 15/64X28 L=7.5 

OILING WICK 

TAKE-UP LEVER HINGED.STUD 
THREAD "f1,KE-UP LEVER 
TAKE-UP LEVER DRIVING STUD 

NEEDLE BAR CONNECTING LINK 

OILING WICK 
OIL PACKING STOP SCREW 5/16X28 L=&.O 
OILINGWiCK 
OILING .WICK 

NEEDLE BAR CONNECTING LINK STUD 
SCREW 1/4X28 L=4.5 
SCREW 1/4X28 L=6.5 
NEEDLE BAR CRANK 
SET SCREW 1/4X28 L=14.0 

POSITION SCREW 1/4X28 L=20.0 
WASHER 
ARM SHAFT BUSHING (FRONT) 
$0REW l5/64X28 L=12.0 
(HJ..INGfELT 
LlttlHG ECOENlRIC � > ' ;' ,. 
SCREW t/4X40. L=s.s 
ARM SHAFT Bl,fSHING (MIDDLE) 
SCREW tli/64X28 L�O.O 
OILING FELT 
ARN· SHAFT BUSHING COLLAR 
SCREW tl4X28 L=7.5 
ARM SHAFT 
FEED LIFTING CAM 
SCREW 1 /4X40 L•7.5 
FEED DRIVING ECCENTRIC COMPLETE 

SCREW 1/4X28 L=7.5 

OILING FELT 
OILINCi FELT RETAINeA 
ARM SHAFT GEAR (SPIRAL) COMPLETE 
POSITION sCREw 114X40 L=LO 
SETSCREW 1/4X40 L=7.5 
OIAR 9ovER COMPLETE (UppER) 

SET SCREW 8/64X40 L=10�0 
ARM SHAFT BUSHING (REAR) 
SCREW 15/64X28 L=20.0 

OILING FELT 
BALANOE WHEEL 

POSITION SCREW 15/84X28 L=21.0 
SET SCREW 15/64X28 L=20.0 
SCREW 3/32X28 L=11.0 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



."! 

NEEDLE BAR, FEEDING MECHANISM 
ittf • J:.�LJ00ij 

5 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



NEEDLE BAR, NEEDLE BAR ROCK FRAME 
��. ��± � • _t)! LJllJ� 

NO. a�ifri•� STH-8BLD QTY ifri� 
PARTS NO. -3 -2 

1 10557 * * 1 ((])�il�(j;;:) 
2 1 9509 * 1 ((])� 
3 10556 * * 1 ((])�ji�(/j\) 
4 1 0728 * 1 ((])!!l'!ilt:tJ(1j\))lti;t; 6 x 6 x 25 

5 10728 * * 1 ¢ till .Jt•)lti;t; 6 x 6 x 25 
6 19517 * * 1 * till .it •11fl L.:ld. t 
1 10553-A * * 1 tj:i till .it.A:1•J:...-?'• 
8 10554 * * 1 tPll!l.it.A:11J:...-?' 
9 34713 * * 1 tflllfl.Jt• 

1 0 194120 * * 1 * till .it ( ;JI f.:t) ( :Id. I:. f.:t ) Kia 
11 17104 * * 1 tP ti11.Jt•ni:. 
1 2  19515 * * 1 tl*d! t::.--n i:. 
13 195 1 6  * * 1 tlfd! t: :.--n l:. 7·.:i1-
14 19514 * 1 ... 
15 10514 * * 2 ·-)l�Jl.r 
1 6  19420 * * 1 l:. "'F:t.1.L.ilMt=-l>*•nt:. 
17 1 94 19 * * 1 J: l':t.J.L.ilMt=-ll * 
18 10775 * * 1 l:.ilMo·.:iHi:ld.t:. 
19 1 2 1 36 * 1 J:.ilMO'!lf.!' Ji:ld.t:. 'J-;r/-\'-
20 1 0774 * * 1 J:.jlt:tJO•!Jf.!'I #,.-(-:} 
21 171 14 * 1 l:.ilMo •!Jf.!' Ji:ld.t:. 7·!11-
22 18485 * 1 J:.ilMo ·;..f.!' 
23 37215 * t J:.ilMO·!lf.!'�:ld.l:.'T•!il-'?•:.iy-\'-
24 17041 * l l:.ilMO·;.if.!'?I.JLrl-
25 1 00446 * * 1 SHI± tt.t:':...-.ll:.d>:ld.t:. 
26 34712 * 1 SHif±ttt::.--
27 1 7611 * 1 SH$±� 
28 37134 * 1 tHlnl�•ni:. 
29 19426 * * 1 *Hlnl� 
30 19429 * 1 tt•ta�imz 12 x 1 2 x 3o 
31 34723 * 1 1'T-Jt.. 
32 371 34 * 2 1'T-JL-.1blt.>tlt:. 
33 30078 * 2 1 'T-JL-.il. 'J'!IY-\' 
34 1 9413 * * 1 at• 
35 6035 * 1 ft.* jj-( t .it. 6".l:ld. t. 
36 B140553 * * 1 ft J.t.bt.>tll:. 
37 10533 * * 1 fttf*lill-
38 N0122 * * 1 Sf DPX17 #22 

39 1 1877 * * 1 J:.� LJ.1!J.3£ 
40 1 1876 * * 1 J:.� LJ $1::...-:id.t:. 
41 1 058 1 * * 1 J:.�LJ!$t::_.,;!d.t,Jl:.6",)t;lt 
42 1 7048 * * 1 J:.�LJ!$ 
43 6026-02 * * 1 ilMo·:.iH3!'.:ld.t.'T·:.il-
44 19409 * * 1 iiM 
45 18017 * * 1 t ilMO';lf.!' 
46 1 8018 * * 1 ilMo·:.iHi:ld.t 
47 19408 * * 1 ilM•nt:. 
48 34722 * 1 :lli*1.Jl:.1ll3i 
49 3472 1 * 1 :!Ji*1.Jl:.1& 
50 8 1 00 * * 2 :t1U1..l.l:�i.ll.bt.>:ld.t:. 
5 1 1 0728 * 1 !lit�±ttt::.-;mz ax ox 25 

6 

PARTS NAME ·. 

LIFTING BELL CRANK LINK 

LIFTING BEL.L CRANK 

PRESSER BAR CONNECTING LINK 

OILING WICK 

OILING WICK 

SCREW 5/16X28 L=16.0 

VIBRATING PRESSER BAR EXTENSION 

PRESSER BAR EXTENSION SPRING 

VIBRATING PRESSER BAR 
.·· 

VIBRATING PRESSER FOOT COMPLETE 

PINCH SCREW 11 /64X40 L=6.0 

HINGE SCREW 1/4X28 

NUT 1/4X28 

LIFTING ROOK SHAFT 
LIFTING ROOK SHAFT BUSHING 

PINCH SCREW 1/4X28 L=16.0 

CONNECTING .CRANK 

HINGE SCREW 7/32X32 

WASHER 

CONNECTING COLLAR 
NUT 7/32X32 
LIFTING· ECCENTRIC CONNECTION 

WASHER 
OILING FELT 
SCREW 15/64X28 L=8.8 

HINGE STUD 
NEEDLE BAR ROCK FRAME 

PINCH SCREW M4X0.7 L=to.o 
NEEDLE BAR CONNECTING STUD 
OILING WICK 

POSITION BRACKET 

SCREW M4X0.7 L=lO.O 
WASHER 
NEEDLE BAR 
SCREW 3/32X56 L=2.7 
SCREW t/BX40 L==4.5 

NEEDLE BAR THREAD GUIDE 

NEEDLE DPX17 #22 

SLIDE BLOCK 

HINGE SCREW 7/32 X32 

SCREW 7/32X32 L=7.0 
NEEDLE BAR ROOK FRAME ROOK SHAFT 
NUT 9/32X28 

CONNECTION 

CONNECTION ROD 
HINGE SCREW 9/32X28 

PINCH SCREW 1/4X28 L=17.5 
VIBRATING PRESSER BAR BLOCK 

VIBRATING PRESSER BAR BLOCK GUIDE 

SCREW 9/64X40 .L=6.5 

OILING WICK 

I ' 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



PRESSER BAR .· 

MIJtlll ii 

3 4 .. 

l / 

..,e 
t I 2lJ ..-;...., 

rft .-..SI �, Q ""-· .. Q 
9 . 

..,.........10 

7 

- 29 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



PRESSER BAR. LIFTING PRESSER FOOT 
PP;ttf·�PPx 

NO. ft�i§Mii;J STH-8BLD a TY &li:& 
PARTS NO. -3 -2 

1 28043 * 1 �f.l'J*l.Ltllb;!a.t.:. 
2 36729 * 1 �J};J*f 
3 1 9406 * * 2 tl!l .ii*' ;L $1 Jl..J.t llb;!a. t.: 
4 10538 * * 1 tlll.ii*';1$ZJL-{ .l) 
5 35999 * 1 wx.*'�f.l'l*•nr. 
6 18478 * 1 tl!l.ii*'�r;ti 
7 195 1 8 * * 1 fljl;{.*fj?l�it.it.1.1.: 
8 34828 * 1 (0)#.r-tlt::'/t.l.L: 
9 . 18479 * * 1 tl!l.ii*'�� 

10 10547 * * 1 tlP.ii*'j?l�l'�Jitf;f;!a. 
11 10546-A * * 1 tl!l .ii*'nl�Tt& 
1 2  10659 * * 1 tlP.ii.llfL11�-
13 19405 * * 1 1..i1\�t::'/;la.l: 
14 18085 * * 2 * i?l.Lt llbt.i. r. 
15 18477 * 1 tl!l.ii*' 
16 10796 * * 1 91-tlll .ii 
17 18483 * 1 "-tlll ;t..Lt llb ;la. t:. 
1 8  19403 * * 1 i5.Ltllbt.l.l: 
19 18080 * * 1 i5 
20 10548-A * * 1 tiP.ii*'jfl�:flitL.tl::tt 
21 19408 * * 1 :llitL.11: �.Lt at>t.i. I: 
22 15111 * * 1 :titL.11: � t::,., 
23 36026 * 1 tl!lx.•;;tt&1crn 
24 1 9519 * * 1 ;;ttift4d.i1Ulint.: 
25 19404 * * 1 :1':t&1crn�t.i.c 
26 6384 * * 1 If, LJ. t: .Q iJ: ¥it.I. I.: 
27 6359-A * * 1 lf,LJ*'t:.QiJ: 
28 6360 * * 2 lf,LJ3T•!JI-

29 18081 * * 1 lf,LJ3 
30 18862 * * 1 ;;t iif! 1!'.:11-
31 10539-A * 1 tljl.ii.;1$1JL-("f) 
32 34717 * 1 (0)#.P'J:l.J?-

33 34718 * 1 (O)!?!•l"l&� 
34 34719 * 1 (O)#�l"lti 
35 16287 * 2 (O)!?!•P'l&tJ.11: 7-.:r/"'1-
36 30601 * 2 <(/)*•pg !tllt llbt.l.l: 
37 34720 * 2 ((J)!?!�P'J*iltllbt.l.t:. 

t 

8 

PARTS NAME 

SCREW M6X1 L=IO.O 

PRESSER BAR POSITION GUIDE 

SCREW l5/64X28 L=l 1.0 

PRESSER BAR BUSHING {UPPER) 
SCREW M6Xl L=6.0 

PRESSER BAR POSITION GUIDE BRACKET 
PINCH SCREW 11/64X40 L=14.0 

SCREW 11/64X40 
PRESSER BAR LIFTING BRACKET 

SPRING 
TENSION RELEASE SLIDE 
PRESSER BAR LIFTER 

HINGE SCREW 3/16X32 
SCREW 11/64X40 L=8.5 
PRESSER BAR 
LIFTING PRESSER FOOT 
SCREW 9/64X.40 L=9.0 
HINGE SCREW 1/4X28 
KNEE LIFTER LIFTIN.a LEVER 
BRACKET GUIDE BLOCK 
PINCH SCREW 1/4X28 L==17.5 

PIN 

PRESSER BAR SPRING 

PRESSER BAR SPRING REGULATING SCREW 1/4X28 

PRESSER BAR SPRING SUPPORT SCREW 1/4X28 

HIN<lE SCREW t5/64X28 

LIFTING LEVER CONNECTING ROD JOINT 

NUT 3/16X32 

LIFTING LEVER CONNECTING ROD : 
KNEE LIFTER BELL CRANK COMPLETE 
PRESSER BAR BUSHING (LOWER) 
LIFTING BELL CRANK GUIDE COLLAR 
LIFTING BELL CRANK GUIDE BLOCK 
LIFTING BELL CRANK GUIDE PLATE 

WASHER 

SCREW M5X0.8 L=10.0 

SCREW M6X1 L=l 2.0 

I 
I 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



LOWER FEEDING MECHANISM 
l'i!�J�fj 

� 
18 

-40 

2 5 30 31 38 a ---J48 ��-::-- I I I @ I ..,, _,.....>.,,. U · '--- .-%fl � I � � \ 1 
2 

32 

9 

/I �..-45 
39 �LJill � I ;'-J \ 

44 43 
46 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



·� 

FEED MECHANISM 
l'�LJIHi 

NO. aii�•iit STH-8BLD 
PARTS NO. -3 -2 

1 18523 * * 
2 8009 * * 
3 18065 * * 
4 18694 * * 
5 1 8696 * * 
6 31094 * * ·  
7 1806 1  * * 
8 18702 * * 
9 8009 * * 

10 1952 6  * * 
11 19535 * * 
12 19529 * * 
13 19530 * * 
14 50230 * * 
15 18031 * * 
1 6  1 9525 * * 
17 181 22 * 
18 18121 * 
19 421 1 * * 
20 18014 * * 
21 17207 * * 
22 8f05 * * 
23 19527 * * 
24 18015 * * 
25 8105 * * 
26 31021 * * 
27 17095 * * 
28 18539 * * 
29 18540 * * 
30 10599 * * 
31 11412 * * 
32 18490 * * 
33 18489 * * 
34 8009 * * 
35 18492 * * 
36 30066 * * 
37 18488 * * 
38 1 8489 * * 
39 8009 * * 
40 1802 1 * * 
41 1 704 1 * 
42 10723 * * 
43 18493 * * 
44 18018 * * 
45 8105 * * 
46 18065 * * 
47 18491 * * 
48 19508 * 

QTY 

1 

1 
2 

1 
1 

1 

1 

1 
1 
1 

1 

1 

1 
1 
1 

2 

1 
1 
2 
I 
1 

1 

1 

1 
1 

1 

1 

t 
1 

1 

1 

1 
1 
1 

1 
1 

1 

1 

1 
1 

1 
1 
1 
1 
l; 
1 

1 

2 

8/i� PARTS NAME 

�L).di.i£5zJ(,(m FEED ROCK SHAFTBUSHING (FRONT) 
J.t.olb:lat. SCREW 1 5/64X28 L=7.5 
a LJ &iuiii:ta t:. PINCH SCREW M5X0.8 L=14.0 

aLJJllil FEED ROCK SHAFT. BASE 

�LJ±it'.fl:t::_, FEED BASE SUPPORTING PIN 

a LJ ±it i: t::,, J.t. olbfil "E" RING 
mLJ•ill FEED ROCK SHAFT 

;a•;.w;15z1i,oi) FEED ROCK SHAFT BUSHING (BACK) 
J.t.olb:lat. SCREW 15/64X28 L=7.5 
a•J±it FEED BASE 

�LJ±it1fi.i FEED BAR SLIDE BLOCK 
a LJ ±it 1fi .i I:!':,_, SLIDE BLOCK PIN 
jlLJ ± it:flt.i'7Y�1'- WASHER 
a•J±it.it.olb:tat. SCREW 3/16X32 L=5.0 
JlLJJ!I FEED DOG 

.it .lb :la t. SCREW 1 /8X40 L=6.0 

.=.Jl. oyi: FEED FORKED CONNECTION 

.=. 3l. ci y i:trUIJ:ta t. HINGE SCREW.M3X0.5 

.=..:Ro·;;i:trU1.J:tat-t-·:11-<1J') NUT M3X0.5 ( SMALL) 
= 3l. 0 ',)/ i: t:':.-t.i. r. HINGE SCREW 9/32X28 
j:Jj*•J>? FEED CONNECTING LINK 
.::: Jt o ·:1i:t::.-;tat.7 ·;;I- NUT 9/32X28 

i!IJ.Wt.:-li* (f*) FEED ROCK SHAFT CRANK (BACK) 
.=. 3l. ti·;; Hit.it. HINGE SCREW 9/32X28 
=Jl.oyf!!::lat.7·:11- NUT 9/32X28 

mLJflllftt.:-l>*$it;jat. PINCH SCREW M6X1 L=16.0 

ill:JWtt:�t.it.olb• *E" RING 
mLJWtfif.:.Q�t:!':,,;jat. HINGE SCREW M6X1 
mLJflllt:':,,t,it?Y�r\"- WASHER 
m!Jflllf*��*t:':,,;lal:'.?Y�-\'- WASHER 
aLJWtfit.:�*t:':..-t,il:'.-j-•;.tl- NUT M&Xl 
±"'Fj!LJflllJ.t.olt)fi RETAINING RING 

±"'Fj!LJWl;!�J(,{liJ} FEED LIFTING ROCK SHAFT BUSHING(FRONT) 
J.t.olb:tar. SCREW 15/64X28 L=7.5 

± "'Fi!LJflllt.:�°it: ( fll ) FEED LIFTING CRANK (FRONT) 
±""FaLJWtt.:�*mlitint. PINCH SCREW M5X0.8 L=12.0 

±"'Fi!LJWI FEED LIFTING ROCK SHAFT 

± "'FJlLJWt;l�/(,(f,t) FEED LIFTING ROCK SHAFT BUSHING (BACK) 
.it.olbnt. SCREW 15/64X28 L=7.5 
..t "'F JJ ·;;t: CRANK CONNECTING ROD 

±"'FP'!lf?.l:.Jt-1- OILING FELT 

± "'FPYr?.r.J(,!-jljl,it RETAINER 

..t. "'Fa LJlil!t.:-7.>a; ( f*) FEED LIFTING CRANK (BACK) 
..t "'Fi!LJlil!O•;.ti:¥5i:nt HINGE SCREW 9/32X28 

..t "'FaLJ.Wo·:1i:!!::tat. 7·;..it- NUT 9/32X28 

±""FaLJ•wt.:ia;c•>•nt. PINCH SCREW M5X0.8 L=14.0 

± "'Fi!LJ•ill:IJ5- LIFTING SHAFT COLLAR 

J.t.olb:lat. SCREW t/4X40 L=5.5 

10 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



FEED REGULATOR 
m LJ !111 iii Mi* 

31 

\ 

21 

10 -

12
-· @'r 

1 1  

11 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



FEED REGULATOR 
� L) DJ i1J flJ fl 

NO. S�ii"J STH-8BLD 

PARTS NO. -3 -2 
1 19542C * 
2 19542 * 
3 19524 * 

4 37134 * 
5 17209 * * 
6 8105 * * 

7 18506 * * 
8 18721 c * * 

9 18507 * * 

10 18515 * * 

11 18516 * * 

12 7033 * * 

13 18574 * 

14 19544 * 
15 10845 * * 

1t 19546 * 

l7 18494 * 
18 17057 * * 
19 1392 * 
20 J9S52 * 
21 30066 * * 
22 50174 * * 

23 19523 * 
24 18496 * 

25 8142746 * 

26 19522 * 

27 8145502 * 
28 8100328 * 
29 18420 * * 

30 19543 * 

31 37509 * 

QTY 

I 
1 

I 
I 
l 
I 
I 
1 
1 

1 

1 

I 
1 
1 
1 
1 

I 
1 

1 

1 

4 
2 
1 

1 

1 
1 

1 
1 

1 

1 

2 

&Ii :f5 PARTS NAME 

j!LJillJif'i(till) FEED REGULA TOR COMPLETE 

ia_LJilUfl FEED REGULA TOR 

j!LJiJl]af]IJ�t: FEED REGULA TOR ROD 
j!LJiJl]if'ilJ•;.it:*�;jal:. PINCH SCREW M4X0.7 L=lO.O 

m LJ �111 run: ;.,;ta i:. FEED REGULA TOR SCREW 9/32X28 
i! LJflUIH:;...;ta L:. 7� I- NUT 9/32X28 
, \�?i....1 \-•t11t.:�a: REVERSE LEVER SHAFT CRANK 

1\·.:.i?fi!.3i till (t';.,f;J�) REVERSE BLOCK COMPLETE 

1 \·;.i?Ln \-•t11t.:i.a;.Ll:.at.J;ial:. SCREW 15/64X28 

1 \·.:.i?Ln \-.A:/') ;.,:J REVERSE LEVER SPRING 

1 \•;.i?t.-1 \-.A:l•J;.,:JttHt SPRING RETAINER 

.Ll:.at.J;jat: SCREW 9/64X40 L=10.8 

1\'.:J?v1\-*tli REVERSE LEVER SHAFT 
1\·.:i?t.-1\- REVERSE LEVER 

I \•.:i?vl \--;jal:. PINCH SCREW 15/64X28 L=18.0 

ia_LJiJilill' it FEED REGULA TING BASE 

ia_LJIJlllJ:;i:�I:/ FEED REGULA TING SUPPORT STUD 
j!LJfllJafl.,•;.iy-\'- WASHER 
m LJ ilJ ftll:;i: �I:/ fill l..tl. l: SCREW 11/64X40 L=6.5 

m LJjljftll:;i:�t'/ .Ll:.at.Jtl.l: SCREW 11/64X28 L=l 1.5 

i! LJ 11011 -a .LI:. at.in i.: SCREW M5X0.8 L=12.0 
j!LJDJiflit/'.:J?I:/ POSITION PIN 

jlLJ;ijifl;jal:. FEED REGULA TING SCREW 
ia_LJiJilifl$( 1"\' JI,, FEED REGULA TING DIAL 

$( 1'-'I' J j,J!l* WASHER 
.Ll:.bOtl.t: SCREW 3/16X32 L=20.0 
j!LJiJilifl$( -('\' J!,t:'/ PIN 

ia_LJ;ijlti$f -('\' J!,_A:/IJ/:f SPRING 

o•J:,.:J 0 RING 

7-.L..Utt.11\- ARM SIDE COVER 
7-..£..tl:t.11\-.LJ:.bOtl.t: SCREW M5X0.8 L=6.0 

. 

12 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



ARM SHAFT( UPRIGHT)� LOWER SHAFT 
.ll: '81 • l' fib r:a ii 

13 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



ARM SHAFT(UPRIGHT), LOWER SHAFT 
U:fdl. ""Ffdlll1� 

NO. $�-� STH-8BLD QTY 6ft� 
PARTS NO. �3 -2 

1 1 8096 * * 1 ;f-t::'..17-.A 1!·:.+ 
2 18034 * * 1 ;Kt:/ 
3 18033C * * 1 :h�1!'/I-

4A 18033-07 * 1 1.lilllJUb:ld.C 
4B 1 8033-08 * 1 lt.bt:>tl.C 
5 18035 * * 1 7H;l: 
6 6025 * * 1 :h �;tit bt:>:ld. t: 
7 18090 * * 1 :h�fdl;!?iJIAtiJ) 
8 8009 * * 1 :ti� fill ;11111,c m .it. bf> ti. i: 

. 9 1 1 069 * * 1 :;iIJl,..f-
10 18044 * * 1 ;t-:J-t-;h.L. 
11 8009 * * 2 l.tbf):b.t: 
12 18351 * 1 ::t.J�ttilb:+tiii� 
13 0148-B * * 1 7.J�-?J:J l,.. I- Cl>3 x 15 

14 18089 * * I ;IJ�-
15 18039 * * 1 ;f-t:/7-.A;f-:!-t-
16 18040 * * 1 ;t-:J±-.it.bt:>nt: 
17 18041 * * 1 ;f'--:J-t-.fdl 
18 18042 * * 1 ;t-:J-t-ft;l5Ji... 
19 8009 * * 1 ;15 )t,. .rt.bf>;!;). t.:. 
20 18043 * * 1 ;f-:J-t-=� 
21 30066 * * 1 ;t-:J-r-.::.�•nc 
22 18053 * * 1 111'Lif-11/ 
23 18054 * * 1 :tl!IL#1z/.A:/1J/?' 
24 10674 * * l :tl!IL;f-11/.rt.i=:_, 
25 18052 * * 1 illli 
26 19508 * 2 illli.rt.llbnt: 
27 18038-A * 1 j) ... ft;l1?Jt.. (fi) 
28 8009 * * 1 ;!1?JL( fi) lt.bt'>tl.t: 
29 18047 * * 1 ??·.:rr(¢) 
30 17019 * * 3 ??·,:17"(¢).rt.bt'>:ld.C 
31 18056 * * 1 1'.fdl 
32 18046 * * 1 ??•,:17-ill!il:!\ 6 x 6 x 80 

33 18051 * * 1 ??·,:17'.A-:1•)/'/ J.t.llb:ld.t:. 
34 18048 * * 1 ??'Y'T(:ti) 
35 18049 * * 1 ??'.!17-tlilfsA 
36 18050 * * 1 'J?'.!i'f.A:Jl)/J/ 
37 17019 * * 3 7''.!17-C:ti> J.t.llbnt: 
38 18057 * * 1 "f.fdl;!5JL 
39 8009 * * 2 ;1; Ji-.rt. bf);!;) t: 
40 17028C * * 1 1'.flll�-\'-(;l;).Cf.t) 
4 1  17022 * * 2 1'.fdl�-17-.rt.bt:>:ld.C 
42 170230 * * 1 U:.fdl�-\'-(1') (;l;).C1't) 
43 17022 * * 2 U:.fdl�-\'-( 1') lt. llbtl. c 
44 17026 * * 1 U:.fdl"f;!?iW?J:Jl,..f-
45 10579 * * 1 .><5Jl,..("f) .rt.ilf>tl.t: 
46 19553 * 1 :!l.fdl;!?IJl.-(1') 
47 17020 * * 1 U:.flll 
48 17026 * * 1 :!l.flll)C?IJI,..( ..t.) 7IJvf-
49 1 0579 * * 1 .><?iJ1'( ..t.) .rt.llb:ld.C 
50 19554 * 1 u:•r11.><111i...<..t.> 
51  17021 c * * 1 :!l.flll�-\'�(..t.) (;l;).t:1>tl 
52 1 7022 * * 2 :n:•m�-17-C ..t.> .it.bt:>nt: 
53 30750 * 1 TI:•d!J1!JI,.. ( _t) I�/ i-: 
54 1 8058C * * 1 .:¥'.-17-ni �-C l')  cnt:.itl 
55 18059 * * 1 .:¥'.-V-:IJ1 �-Cl'Hitnt: 

14 

PARTS NAME 

BOBBIN CASE COMPLETE 
BOBBIN 

ROTATING HOOK COMPLETE 
POSITION SCREW 1 l/64X40 L=8.9 

SET SCREW 11/64X40 L=7.3 

HOOK SUPPORTING PLATE 
SCREW 11/64X40 L=12.0 

HOOK SHAFT BUSHING (FRONT) 
SCREW 15/64X28 L=7.5 

OILING FELT 
HOOK SHAFT CAM 
SCREW 15/64X28 L=7.5 

WASHER 

OILING FELT 
HOOK DRIVING SHAFT 
THREAD RELEASING FINGER 
SCREW M5X0.8 L=8,0 

THREAD RELEASING SHAFT 
THREAD RELEASING SHAFT BUSHING 

SCREW 15/64X28 L=7.5 
THREAD RELEASING SHAFT FORK 
PINCH SCREW M5X0.8 L=12.0 

PUSH BUTTON 

PUSH BUTTON SPRING 
CLIP 
HOOK SHAFT LOOK RATCHET 

SCREW 1/4X40 L=5.0 

HOOK SHAFT BUSHING (REAR) 

SCREW 15/64X28 L=7.5 

SAFETY CLUTCH (LEFT) 

SCREW 1/4X40 L==7.5 
LOWER SHAFT 
OILING WICK 
SCREW 9/32X28 
SAFETY CLUTCH (RIGHT) 

STEEL BALL 
SPRING 
SCREW 1/4X40 L'=7.5 
LOWER SHAFT BUSHING 
SCREW 15/64X28 L=7.5 
LOWER SHAFT GEAR (SPIRAL) COMPLETE 

SET SCREW 1 /4X40 L=5.0 

ARM SHAFT (UPRIGHT) GEAR (LOWER)( SPIRAL) COMPLETE 

SET SCREW 1/4X40 L=5.0 

OILING FELT 
SET SCREW 15/64X28 L=20.0 

ARM SHAFT (UPRIGHT) BUSHING (LOWER) 

ARM SHAFT (UPRIGHr) 

OILING FELT 
SCREW 15/64X28 L=20.0 

ARM SHAFT (UPRIGHT) BUSHING (UPPER) 

ARM SHAFT (UPRIGHT) GEAR (SPIRAL) COMPLETE 
SET SCREW 1 /4X40 L=5.0 

BAND 
GEAR COVER (LOWER) (SPIRAL) COMPLETE 

PINCH SCREW 15/64X28 L=26 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



LUBRICATION 
Bl1.J�}EbBftfi 

1 
I 

Q 
22 21 \ 

g-s ja _...-:::.:��I =���� 

24-� 
25-· 'e.t;26 ¥""'21 

15 

12 
\ 

18 
1a" I 

. g (p 17.:._g 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



LUBRICATION 
M�llJii 

NO. l:lBr3MI� STH-8BLD 

PARTS NO. -3 -2 

1 20171 * * 
2 4124 * * 
3 30022 * * 

I' 4 31206 * * 
5 . 18112 * * 
6 11069 * * 
7 18fl0 * * 
8 11069 * * 
9 20171 * * 

10 18113 * * 
11 18109 * * 
12 18111 * * 
13 18104 * * 
14 19106 * 
15 1.1044 * * 
16 20171 * * 
17 11069 * * 
18 20067 * * 

19 18108 * * 
20 11069 * * 
21 18100 * * 

22 18101 * * 
23 18094 * * 
24 18093 * * 
25 21104 * * 
26 16095 * * 
27 4137 * * 

·. 

28 18354 * * 
29 19545 * 
30 18353 * * 
31 15007 ... * 
32 1&092 * * 
33 18091 * * 

QTY 

I 
1 

1 

1 

I 
1 

l 

1 

1 
1 

1 
1 
1 
1 
1 

1 

1 
1 

1 

1 
1 

l 
I 
1 

1 
1 
l 
1 
I 
1 
4 
I 
1 

J 

r.i� 

.tfmJL?iJl,(jjlj) :::i .L..tt 
illl Zlt c\f.);j;l t. 
illl ;t;J.t ?5:,. :t 
illlit\J.tt·J� 

t::.::.-Jl,,'f-.:i.-:i 
.tldl ;L ?I Ji, ( ntl) '7 J: M· 
illl it\ 
.tfm;L?i11,, < cp r .. i) '7J: '"" 
..t.•111 ;L $1'" c cp r.u ::r .L. :ti 
t::.:::-Jl,,'f-.:i.-:;;f 
illl it\ 
t::.::.-)1,,'f.:i.-:;;f 
;t.{ Jl,,,L ?1>7'7.I.Jl,,f-. 
;t .{ Jl,,,L ?!:...? 
;t-( Jl,,.t ?i:...?(�.)J.tclf.l;l;i.t. 
J:ldl;1$1Jl,, (fi) :::i.L..tt 
.L.lmJ?IJV( �) :;7J:Jl,,f-. 
.ttm ilt! ::r .L. tt 
;m;t; 
:t.r�ldl;L?IJt,(jjlj)?:z:Jl,, f-. 
i:.::.-Jv'T.:i.-:1 

illlit\ 
illliHHl!lL� 
illlilOll'�� 
illl iJillll'��i.ll:Jf);l;i.t: 
illliJillll'ti.t: 
illl:l lll';l;i.t:t-·:il--
;t -(Jl,,t,&1 � ·.:4·:,. 
;t.{Jl,,t,i 
;t.{JI,, � 
;t.{ /l,,�iJ.tclt.l;l;i.t: 
idl:ti1 �'!I� :,.lj 
i!b:ti;fd.t:. 

16 

PARTS NAME 

RUBBER PLUG 

SCREW M4X0.7 L=9.5 
OILING WICK CLAMP 

NUT 

OIL TUBE 160MM 

OILING FELT 
OILING WICK 380MM 
OILING FELT 

RUBBER PLUG 
OIL TUBE 35MM 

OILING WICK 220MM 

OIL TUBE 75MM 

FELT 
OIL RESERVOIR 
SCREW 1/8X40 L=7.0 

RUBBER PLUG 
OILING FELT 

RUBBER PLUG 
OILING WICK 160MM . 

OILING FELT 

OIL TUBE 80MM 
OILING WICK 180MM 

OIL CONTROLLER 

OIL CONTROLLER PLATE 

SCREW 11 /64X40 L=7.5 
REGULA TING SCREW M4XO. 7 L=l 6.0 
NUT M4X0.7 
Oil RESERVOIR GASKET 

OIL RESERVOIR PLATE 
Oil RESERVOIR WINDOW 
SCREW 9/64X40 L=l 0.0 

OIL PACKING 
SCREW 11 /64X40 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



ACCESSORIES 
it JI i§i. M ii 

0 . \ 1 

� 3 

1 1 1 1 1 17 18 19 20 21 

'. � � 
22 23 24 

Il I! 
25 26 

27 

7 
6 

5 
/i\_ 
111 

15 

17 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



ACCESSORIES 
1-t ll iii 00 � 

NO. ll�iiti� STH-8BLD 
PARTS NO. -3 -2 

1 8132-B * * 
2 6057 * * 
3 8123 * * 
4 18034 * * 
5 N0122 * * 
6 10734 * 
7 35254 * * 
8 19464 * 
e 19464-14 * * 
10 6054 * * 
11 6055 * * 
12 11886 * * 
13 11885 * * 
14 6055 * * 
15 11887 * * 
16 6055 * * 
17 19456 * 
18 19457 * 
19 19458 * 

20 19459 * 
21 19460 * 

22 19466 * 

23 19467 * 
24 19468 * 

25 19462 * 
26 19461 * 

27 8180 * 

QTY 

1 

I 
1 

6 

3 
1 

1 

1 
4 
1 

4 
2 

2 
4 

4 
4 

1 

1 

1 
1 

1 

1 
1 
1 

1 

1 

1 

4 

ii:g PARTS NAME 

ll��� ACCESSORIES BAG 
t'.::.-11.-:h1\-(1j\) VINYL COVER 
;lb OIL 
;f{t:'.:,,, BOBBIN 

� DP X 17 #22 NEEDLE DP X 17 #22 
Kt:lfiz-:il- BOBBIN WINDER COMPLETE 

Ktiliz·:.it- SPOOL PIN COMPLETE 
v- � J:(fi!-:it- KNEE LIFTER COMPLETE 

*;ldt:.(4.5 x 25U SCREW 

:m!ll: OIL PAN COMPLETE 
ilb!ll:.tt.'1 NAIL 
l::/y?1\- BED HINGE RUBBER 
l::/y BED HINGE CONNECTION 

t:/y?1'i-lt.£J NAIL 
:::i --t-:i.L.. RUBBER 
:::i-7-:i .L..lt.'1 NAIL 

:Ajiji.;:,,,7 (2 MM) WRENCH 2.0 MM 

:A1i!v�7 (2.5 MM) WRENCH 2.5 MM 

1'1i!v/"T (3 MM) WRENCH 3.0 MM 

:Ajijv/7 (4 MM) WRENCH 4.0 MM 

:A:tliv:..-7 (5 MM) WRENCH 5.0 MM 
t:'51'1\-(*) SCREW DRIVER (LARGE) 

t:?-(1\-(t:p) SCREW DRIVER (MIDDLE) 

t:'51'1\-(1j\) SCREW DRIVER (SMALL) 

;L:lf;jr.v/'T DOUBLE HEAD WRENCH 

A.1<-t (6 X 7 MM) SPANNER 6 X 7 MM 

+�t:'5-(1\- SCREW DRIVER(+) 

18 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



PARTS AVAILABLE AT EXTRA CHARGE 
�IJ ;'C � 

r-14 'f-13 
. ' 

-10 

•-(D 

\ 

e /\. e� 
a 

9 

5 

1--------------..-----------··----·-----*'-

19 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



·� 

PARTS AVAILABLE AT EXTRA CHARGE 
}Jfj � � 

NO. g�r§b-� STH-8BLD QTY rib 16 
PARTS NO. -3 -2 

l 15098C * * 1 '°'JJ..1-:fl-FC*ID 
2 15099 * * 1 '°'JJ..l-:fl-F..t.:h1 \-
3 15098 * * 1 '°'JJ..1-:ff-F 
4 8100 * * 2 '°'JJ..1-:fl-F .!ld';i;fd.t:. 
5 12418 * * 1 J:.:h1 \-Jld';i;fd.t:. 
6 8100 * * 1 l°{JJ..1-:fl-F .!ld';int:. 
7 11142 * * 1 '°'JJ..1-:ff-F.LtCF) '?'.:!Yi'-
8 17372 * * 1 �!:l:liix.it3 
9 50409 * * 2 �!:l:liix.it3.Lt7-'.:ll-

10 15121 * * t tUl.J:fl-F (j;:) 
11 15122 * * 1 *'IW:J:ff-F ( 'J') 
12 11830 * * 1 *'8 W:J :ff -F ( I j\) .Lt 
13 16287 * * 2 :fllW:J:ff-F(j;:)J.t '?·;iy-V-
14 15081 * * 2 t!IWJ#-F<*>*;fd.L. 
15 10937 * 1 ?-<:.-:ff-71-F 
16 10677 * 1 'J'.:IYi'-
17 18484 * 1 lt.d';i;t.l.l:. 
18 18469 * 1 tHtlJJ\-
19 37136 * 2 tUll:h1\-.Jld';it.l.l:. 
20 18469-02 * 1 tHll:IJJ \�CF> 
21 6333 * 2 tHli:IJ1\-(l')lt.d';i;fd.t:. 

I 

20 

PARTS NAME 

BELT GUARD SET 

BELT GUARD UPPER COVER ! 
BELT GUARD 
SCREW 9/64X40 L=6.5 ' 

UPPER COVER SCREW 13/64X32 L=9.0 

SCREW (LOWER) 9/64X40 L=6.5 

WASHER 
SYNCHRONIZER SUPPORT 

SYNCHRONIZER SUPPORT NUT 
AUXILIARY BELT GUARD (LARGE) 
AUXILIARY BELT GUARD (SMALL) 

SCREW 9/64X40 L=5.0 
WASHER 
SCREW 
FINGER GUARD 

WASHER 
SCREW 9/64X40 L=t 1.0 

ROCK SHAFT COVER 

SCREW M5X0.8 L=tO 
ROCK SHAFT COVER (LOWER) 

SCREW 9/64X40 L=6.5 

: 

' 

! 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p



·� 

Consolidated Sewing Machine Corp. 
MAIN OFFICE 

131 West 25th Street 

New York, NY 10001 
Tel: (212) 741-7788 

Fax: (212) 741-7787 

BRANCH OFFICE 
7855 NW 29th Street, Bay 166 

Miami, FL 33122 

Tel: (305) 471-0200 
Fax: (305) 471-0243 

Fr
om

 th
e 

lib
ra

ry
 o

f: 
D

ia
m

on
d 

N
ee

dl
e 

C
or

p




